
10

1 47994BLK 1 Hopper
2 48240 1 Frame Tube
3 48241 1 Hitch Tube (LH)
4 48242 1 Hitch Tube (RH)
5 48243 1 Hitch Control Tube
6 43343 2 Hair Cotter Pin
7 1509-69 6 Hex Bolt, 1/4-20 x 1-3/4
8 43013 2 Hex Lock Nut, 1/4-20
9 43088 2 Washer, 1/4 Std
10 47316 1 Carriage Bolt 1/4-20 x 2-1/4
11 47141 1 Nylon Wing Nut 1/4-20
12 47983 1 Flow Slide
13 47999 1 Control Cable
14 46503 2 Wheel & Tire

15 44663 2 Hub Cap (Push Nut)
16 46557 2 Push Nut, 1/2”
17 24116 1 Drive Wheel Plate
18 47851 2 Spacer
19 64390 1 Impeller/Axle Assembly
20 47124 1 Impeller
21 47963 2 Hex Flange Bearing
22 24446 2 Hitch Bracket
23 46978 8 Hex Nut,  1/4-20 (SEMS)
24 45164 4 Hex Bolt, 1/4-20 x 2-1/4
25 48545 3 Vinyl Cap
26 47623 1 Hitch Pin

48257 1 Owners Manual

REPAIR PARTS FOR MODEL 45-0315

REF. PART   QTY. DESCRIPTION
NO. NO.

REF. PART QTY. DESCRIPTION
NO. NO.

1

6
7

2

4

3 5

12

14

14

15
16

17

18

19

20

21

22

22

25

6

26

8

9

23

24

7

23

7

23

13

10

11

25

25


